

BRITISH PENDULUM
TEST RESULT



Project: Slip Testing
Sample I.D.: SKU AD60
Client: Slipproof NZ Ltd.
Tested by: R. Warner
Location: WSP (Hamilton Laboratory)

Surface Type: Nosing Insert
Description: Stair Nosing
Ambient Temp: 25.5°c
SRV Temp Correction: -
British Pendulum I.D.: 7519

Project No: 2-68222.00
Lab Ref No: HA15995
Client Ref:

Slip Resistance Value (SRV) Results					
Test ID :	Test 1	Test ID :	Test 2		
Direction :	↶	Direction :	↶		
Surface :	Wet	Surface :	Wet		
Reading	BP Value	Reading	BP Value		
1	49	1	49		
2	48	2	48		
3	49	3	46		
4	48	4	47		
5	49	5	48		
Average (Last 3)	49	Average (Last 3)	47		
SRV	49	SRV	47		
Average SRV	48	Average Class	= P4		
Test Method				Notes	
AS 4586-2013 Slip Resistance classification of new pedestrian surfaces materials				Slider 96 was used for these tests, and was conditioned as per A6.2	
				Two sets of tests performed on product specimen supplied	



Classification of Pedestrian Surface Materials AS 4586 (Wet Test)		
Classification Class	Pendulum SRV	
	Slider 96	Slider 55
P5	>54	>44
P4	45-54	40-44
P3	35-44	35-39
P2	25-34	20-34
P1	12-24	<20
P0	<12	-

Temperature Correction (When Slider 55 is used)			
Temp (°C)	Adj to SRV	Temp (°C)	Adj to SRV
34-40	+3	6-7	-4
27-33	+2	3-5	-5
24-26	+1	1-2	-6
18-23	0	0	-7
15-17	-1		
12-14	-2		
8-11	-3		

Date tested: 26/11/25
Date reported: 26/11/25
Signatory: 
Designation: Senior Civil Engineering Technician
Date: 26/11/25

British Pendulum Tile Testing (5/24)

WSP
Hamilton Laboratory
Quality Management Systems Certified to ISO 9001

Fox Street
Private Bag 3057, Waikato Mail Centre,
Hamilton 3240, New Zealand

Telephone +64 7 856 2870
Website www.wsp.com/nz

